
  Permit No. MA0004936                                                                
 

Page 1 of 15 

 
AUTHORIZATION TO DISCHARGE UNDER THE  

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C. §§ 
1251 et seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 
21, §§ 26-53), 

       
Veryfine Products, Inc. 

 
is authorized to discharge from the  facility located at 

 
20 Harvard Road  

Littleton, MA 01460 
 
to the receiving water named Reedy Meadow Brook, a Class B water, in accordance with 
effluent limitations, monitoring requirements, and other conditions set forth herein. 
[...]
Figure 5 -  Water Pre-Treatment and Reverse Osmosis Filtration System 
 



                                        Fact Sheet                                  MA0004936                        
 

 3 

I. Proposed Action, Type of Facility, and Discharge Location 
 
Veryfine Products, Inc., the “Permittee”, is a wholly owned subsidiary of Sunny Delight 
Beverages Company and is engaged in the manufacture of flavored water, fruit-based juices, and 
other beverages. The company also co-manufactures flavored waters and juices for its customers. 
The facility produces roughly 5 million cases of flavored water products and about 6 million 
cases of fruit juice and tea products annually.   
 
The permittee has applied to the U.S. Environmental Protection Agency (EPA) for reissuance of 
its National Pollutant Discharge Elimination System (NPDES) permit to discharge treated 
process wastewater, reverse osmosis (RO) reject water, RO system backwash water, RO system 
cleaning rinse water, non-contact cooling, and contact cooling water to Reedy Meadow Brook, 
via Outfall 001. The permittee is also authorized to discharge storm water from an on-site 
retention pond to Outfall 002, an internal outfall, which combines to Outfall 001 prior to 
discharge to Reedy Meadow Brook. See Figure 1 for a map of the facility location and Figure 2 
for the location of the outfalls.  
 
The current permit (“2006 Permit”) was issued on September 1, 2006 and expired five years 
from the effective date, on November 1, 2011.  EPA received a completed permit renewal 
application from the applicant dated March 30, 2011, with supplemental information submitted 
on June 21, 2011.  Since the permit renewal application was deemed timely and complete by 
EPA, the permit has been administratively continued pursuant to 40 CFR § 122.6. 
 

II. Description of Treatment System and Discharges 
 
This facility historically processed fresh apples and fresh and frozen cranberries into juice 
products.  All fruit based juices are now made with fruit concentrates and no processing of fresh 
fruits occurs on the premises. During the last few years, this plant has increased its production of 
flavored water and tea products, which has led to a decline of fruit juice production.  As of 
February 2012, this facility’s product mix is roughly 55% juice products and 45% flavored water 
products.  The facility has noted that this product mix is evaluated periodically and changes 
slightly over time. As required by Part I.A.5 of the permit, the permittee shall notify EPA and 
MassDEP when it is planning to make a significant change to its product mix or when it is 
planning to undergo a change or addition to its treatment system that may alter the quality of the 
effluent.  This will allow the agencies the time to determine whether or not such changes would 
result in changes to effluent quality which would necessitate a permit modification.   
 
The facility employs several bottling lines for its products. Fruit juice products typically undergo 
a pasteurization step which heats the products up to 1950F.  There are also bottle washing 
operations and non-contact cooling waters from heat exchangers that are routed to the wastewater 
treatment plant (WWTP). As proportionately less fruit juice is being produced at the plant, there 
has been a reduction in heated waters from the bottling lines and a reduction in the Biochemical 



                                        Fact Sheet                                  MA0004936                        
 

 4 

Oxygen Demand (BOD) content of these waters, which is typically high in the fruit juice 
wastewater. The floor drains in the bottling and canning operations collect washdown water and 
any spills and send them to the WWTP.  The cans of juices that undergo pasteurization are 
cooled with contact cooling water which is returned to rooftop cooling towers for heat removal 
and periodically discharged to the treatment plant.  Each bottling line has a semi-closed loop 
cooling water recycle system, consisting of recirculating pumps and chiller systems located on 
the roofs of its building. See Figure 3 for a process flow diagram of the bottling and canning 
operations at the facility. 
 
In 1993, Veryfine completed the construction of a new biological treatment system for its process 
wastewater and the permit issued in 1993 included extensive monitoring due to water quality 
concerns and also to get sufficient operating data for this plant, which at the time represented 
relatively new treatment technology.  The plant treats high strength (high BOD) wastewater, low 
strength (low BOD) wastewater, non-contact cooling water (NCCW), and Reverse Osmosis 
reject (ROR) water and water associated with backwashing the RO units. See Figure 4 for a 
schematic of Veryfine’s WWTP. 
 
As the permittee has transitioned from juice products to flavored waters and teas, the amount of 
oxygen demand to its biological treatment system has been reduced considerably, essentially 
starving the treatment system’s biomass. Biological treatment relies on bacterial biomass to break 
down organic matter which cannot survive without a steady stream of organic matter. Therefore, 
during the last permit term, the permittee received approval from the MassDEP to accept so-
called “high strength wastewater” (high in COD) from other beverage manufacturing facilities 
after a pilot study showed that adding these high strength waters to its treatment system would 
greatly improve the WWTP’s efficiency. The permittee expects to need to continue using such 
high strength wastewater in its treatment system due to its product mix in order to be able to meet 
this permit’s BOD and TSS limits. Currently, Veryfine accepts water from three local beverage 
manufacturers which it stores on site, and which is referred to as “off-site beverage wastewater”. 
 This water is metered into the treatment plant as needed and comprises up to 3% of the total 
water treated, or up to 17,000 gallons per day compared to the limited monthly flow of 550,000 
gpd (0.55 MGD).  During the permit application process, the EPA and MassDEP requested and 
the permittee provided, a priority pollutant scan for each source of wastewater that it was 
accepting at its facility. The results of these scans are shown below.  
       
 
           Pollutant 

                   
        Vendor #1 

 
         Vendor #2 

 
        Vendor #3 

Aluminum, mg/l            0.74                      3.1                 1.9   
Arsenic, mg/l           0.014                0.13                0.94 
Copper, mg/l           0.023                0.23              0.19 
Lead, mg/l           0.003              0.014              0.13 
Nickel, mg/l           0.011              0.062            0.019    
Selenium, mg/l           0.015        Not detected            0.084 
Zinc, mg/l           0.014                0.83              0.68 



                                        Fact Sheet                                  MA0004936                        
 

 5 

Phosphorus, mg/l               12                  17              0.13 
TSS, mg/l             133              2595               178 
Oil & Grease, mg/l                 3                  43                13   
Ethanol, mg/l         118,000            14,600               82,000     
Chloroform, mg/l            15.8         Not detected          Not detected 
Phenols, mg/l       Not detected                  0.2             0.04 
  
 
Based on these sampling results and the high degree of dilution that the off-site beverage 
wastewater will experience through the treatment plant, EPA and MassDEP authorize the 
continued use of this wastewater in the permittee’s wastewater treatment system.  Most of these 
parameters are either monitored as part of the WET testing requirement or are limited in the draft 
permit, with the exception of ethanol, chloroform, and phenols. The addition of this wastewater 
shall not cause or contribute to any violations of the permit’s limits or conditions. Part I.D. of the 
draft permit has set forth the necessary steps that the permittee must take in order to gain 
approval from EPA and MassDEP to use beverage wastewater from any other manufacturer in its 
treatment system.  The permittee will need to report how much of this off-site beverage 
wastewater it uses in its WWTP each month.  In addition, in order to assess whether any of the 
parameters present in these beverage wastewaters are present in Veryfine’s effluent, there has 
been an annual priority pollutant scan requirement continued in this permit.  Sampling for this 
scan shall be conducted during the second calendar quarter of the year (April through June) and 
during a period when the off-site beverage wastewater is being used in the WWTP.  
 
Veryfine’s wastewater treatment plant (WWTP) employs pretreatment with screening and grit 
removal. The high strength flow is treated in an upflow anaerobic sludge blanket (UASB) 
reactor.  An activated sludge system is then used to treat the UASB effluent along with the low 
strength water, NCCW, and ROR water.  These flows are then sent through a reactor clarifier 
with alum to remove phosphorus. This is followed by automatic backwash variety sand filters for 
removal of suspended solids. This is followed by post aeration and ultraviolet disinfection. Flow 
is measured by a Parshall flume after the UV unit and this is where the effluent sampling is 
conducted.  Sludge is collected via a filter press operation and taken by truck to a facility 
operated by Mass Natural Fertilizer Company in Westminster, Massachusetts where it is 
composted for use as fertilizer. 
 
The permittee treats municipal water with a reverse osmosis (RO) system for its flavored water 
products.  This RO process results in the ROR water, which was authorized as a portion of the 
effluent for the 2006 permit. This reject water contributes about 38,000 gallons per day to the 
waste stream, which is treated in the biological treatment system.  The RO system is shown in 
Figure 5.  Since the ROR water was a new wastewater source to this treatment plant, the 2006 
permit required a priority pollutant scan of the effluent be conducted quarterly for the first 
calendar year of the reissued permit term. Sampling for this 24 hour composite scan was 
conducted during a period of RO system use and at least 2 of the 4 quarterly samples were 
conducted during a period of RO system cleaning.   All four PP scans showed that there were no 



                                        Fact Sheet                                  MA0004936                        
 

 6 

detectable levels of any of the pollutants analyzed.  As already noted, an annual PP scan 
requirement has been maintained in the draft permit.   
       
This RO system is backflushed on a regular basis and this water enters the treatment system with 
the cooling water flow prior to the SBRs, at about 50,000 gallons per week.  This backwash is 
based on run time of the system. The RO filters are replaced as necessary, with the old filters 
taken off site and not cleaned at the facility.  
 
Veryfine has an internal storm water outfall (#002) which is comprised of storm water from 
building roofs and parking lot drains.  These flows are directed to a retention basin, prior to being 
combined with Outfall 001 flows for eventual discharge to Reedy Meadow Brook.  There are 
oil/water separators for each storm water catch basin leading to the retention basin and a 
separator in the discharge line to the basin itself.  
 
A summary of recent Discharge Monitoring Reports (DMRs) data may be found in Tables 1, 2 
and 3. These data comprise the period between January 2009 and September 2012, which is 
referred to as the “monitoring period” in this fact sheet. 
    

III. Receiving Water Description 
 
Outfalls 001 and 002 discharge to Reedy Meadow Brook (RMB), which is in the Merrimack 
River watershed. RMB is classified by the Massachusetts Department of Environmental 
Protection (MassDEP) as Segment MA84B-01, originates at an impoundment upstream of Bruce 
Street in Littleton, and travels a distance of 1.5 miles before entering Mill Pond.  This segment is 
classified as Class B (warm water fishery)1, by the MassDEP under the Commonwealth of 
Massachusetts Surface Water Quality Standards (SWQS).2  
 
Class B waters are described in the SWQS (314 CMR 4.05(3)(b)) as “designated as a habitat for 
fish, other aquatic life, and wildlife, including for their reproduction, migration, growth and other 
critical functions, and for primary and secondary contact recreation. Where designated in 314 
CMR 4.06, they shall be suitable as a source of public water supply with appropriate treatment 
(“Treated Water Supply”). Class B waters shall be suitable for irrigation and other agricultural 
uses and for compatible industrial cooling and process uses. These waters shall have consistently 
good aesthetic value.” 
 
Warm water fisheries are defined in the MA SWQS as “waters in which the maximum mean 
monthly temperature generally exceeds 68°F during the summer months and are not capable of 
sustaining a year-round population of cold water stenothermal aquatic life” (314 CMR §4.02). 2 
 

                                                 
1 http://www.mass.gov/dep/water/laws/tblfig.pdf  
2 http://www.mass.gov/dep/service/regulations/314cmr04.pdf  

http://www.mass.gov/dep/water/laws/tblfig.pdf
http://www.mass.gov/dep/service/regulations/314cmr04.pdf


                                        Fact Sheet                                  MA0004936                        
 

 7 

According to the Merrimack River Watershed 2004 Water Quality Assessment Report, 
http://www.mass.gov/dep/water/resources/84wqar09.pdf , there were insufficient data available 
to determine whether this segment was meeting its designated uses as identified in the WQS.  
However, the aquatic life designated use was put on “alert” status. It was noted that water 
samples collected upstream of the permittee’s discharge for use as a site control for the facility’s 
whole effluent toxicity (WET) testing between January 2001 and April 2009 resulted in survival 
of the test species Pimephales promelas (fathead minnow) of less than 75% in 5 of the 34 test 
events.  WET test protocol requires that this species have at least an 80% survival for the test to 
be valid. Due to this toxicity in the receiving water, the 2005 permit allowed the permittee to use 
an alternate dilution water for its WET testing and this permit will allow for the continuation of 
this practice.     
 
Sections 305(b) and 303(d) of the CWA require that States complete a water quality inventory 
and develop a list of impaired waters.  Section 303(d) of the CWA requires States to identify 
those water bodies that are not expected to meet surface water quality standards after the 
implementation of technology-based controls, and as such, require the development of a Total 
Maximum Daily Load (TMDL) for each pollutant that is prohibiting a designated use(s) from 
being attained. In Massachusetts, these two evaluations have been combined into an Integrated 
List of Waters. The integrated list format provides the status of all assessed waters in a single, 
multi-part list. 
 
Reedy Meadow Brook is listed on the Final Massachusetts Year 2010 Integrated List of Waters3 
and also in the Proposed Massachusetts Year 2012 Integrated List of Waters4 as a Category 5 
waterbody: “Waters requiring a TMDL for fecal coliform.”   
 
MassDEP is required under the CWA to develop a TMDL for a waterbody once it is identified as 
impaired. A TMDL is essentially a pollution budget designed to restore the health of a water 
body.  A TMDL first identifies the source(s) of the pollutant from direct and indirect discharges 
in order to next determine the maximum amount of pollutant (including a margin of safety) that 